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Table 1 Main chemical composition of red mud

ALO;,  Si0, Fe,0; TiO, (CaO MgO  Jifth

72.27 14.38 5.19 2.13 1.69 0.97 3.37
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Table 2 Main chemical constituent of limestone

ALO, Si0, Fe,0; TiO, CaO MgO Mt

33.86 16.32 1.23 222 3781 6.52 2.04
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Table 3 Test results of technical indexes of limestone powder

I AR SR bR FEER SN 45 R I T E
FKE, AKT, % 1 0.18 TO1034t 11k
FRMWHE, AT, tm’ 2.50 2.685 T 0352-2000
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Table 4 AC-13 Asphalt Mixture Gradation Design

o W IR R A U %
J7 FLJi /mm ‘ . .
GRAN %R ER FECTR HARg
16 100 100 100 100
13.2 96.7 100 90 95
9.5 69.8 85 68 70.5
4.75 40.9 68 38 40.5
2.36 30 50 24 30.5
1.18 20.8 38 15 20.5
0.6 154 28 10 15
0.3 12.2 20 7 12
0.15 9.8 15 5 8.5
0.075 6.5 8 4 6
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Table 5 Change of holding capacity of asphalt mortar with different red mud content

IRV KB 2% 140 ‘C WL 5/%

160 “C I 5 /% 170 C IR FF /%

0 61
25 73
50 85
75 91
100 95

49 31
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69 44
75 49
80 51
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Table 6 Test results of Marshall stability of red mud asphalt mixture immersed in water

IR B =/ % HBKFEE /KN /K48 hG AR /N BKER B AE 5 /%
0 732 5.12 69.95
25 10.56 8.75 82.86
50 13.69 12.65 92.40
75 14.98 14.06 93.85
100 15.53 1475 94.97

HIZZ 6 AT UL, K SR8 45 0 20900 71 R 15 K
TREMS P i de U IR A BHI PO p e RE . ok
Pk AR DT 50% I, W IR AR K
Ly R RRUE SRR A AR e R R AR IR 1 KT 4
K RV B IIEARELZ T 50% 1, WHERA
FHIRE Ky i R ReUE LG I T R AT P IR

32 RIS RSRAARE RSN

R4 JTGE 20-2011 28 % TR 5 M U 5 1R
HORRRIE ALY w7 VA T B ORRE, 2 )
X AR 45 B AR TR A W 1) 5 BRI AE AT U il Y
SEHG, MR LG R IAR 7.

N 7 0 UL, T A AR U TR A R



.280

s o3l

2022 4

3 '\;I:. ‘(i ﬁ;l:bl:l
x®T TFRUHIHTRSE

K RRAEIF S RN LER

Table 7 Test results of freeze-thaw cyclic splitting of red mud asphalt mixture

SR B USRI 25U R R /MPa

VRTRL e 1B 2 ThL 3R 1o/ MPa

FRAlES 2 TR LE TSR/ %

0 0.8125
25 1.3845
50 1.6871
75 1.6999
100 1.7109

0.5267 64.82
0.9851 71.15
1.4267 84.57
1.4446 84.98
1.4512 84.82
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Table 8 Rutting test results of red mud mineral powder asphalt mixture

IR B 8=/% 45 minltf () f7#/mm 60 minhf [Ff7#/mm FifdEE/ QR mm™)
0 3.896 4.324 2283
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75 2.661 3.247 3654
100 2.559 3.004 3691
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